
EPA/625/1-86/021
October 1986

Design Manual

Municipal Wastewater Disinfection

U.S. Environmental Protection Agency
Office of Research and Development

Water Engineering Research Laboratory
Genter for Environmental Researc:h Information

Cincinnati, OH 45268



Notice

This document has been reviewed in accordance with the U.S. Environmental
Protection Agency's peer and administrative review policies and approved for
pUblication. Mention oftrade names or commercial products does not constitute
endorsement or recommendation for use.

ii



Chapter

Contents

,Page

1. Introduction !: ; '.••... ":'" .. ',........ 1

1.1 General................................................... 1
1.2 Purpose and Objectives ; . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. 2
[...]
reaction to take place, but rather to accomplish the
necessary dose. The effect on the microorganism is
not in itself lethal to the microorganism; the main
effect is to impose sufficient damage such that the
organism is unable to replicate. The process, like
ozonation, requires on-site generation of the germ
icidal agent; the generator (the UV lamp), however, is
far simpler in concept and operation than that
required to produce ozone. Like both chemical
processes, UV must also satisfy a "demand" of
energy exerted by the wastewater itself.

163



.'

7.2 Disinfection of Wastewaters by Ultra
violet Radiation

c = the velocity of light (3x1 010 em per second in
free space)

v = frequency of vibration (vibrations per second)
i\ =wavelength (em)

There are a significant number of plants now installeld
throughout the United States for the disinfection pf
treated municipal wastewaters. A list of UV installa
tions which are operational, or in the design, bid, or
construct stage is presented in Tables 7-2, 7-3, and
7-4 (5). This information is further reduced in Table
7-5 to reflect the distribution of plants with regard to
size; as indicated, the existing plants in operation are
predominantly small (less than 3800 m3/d or 1 mgd),
while plants in the planning or construction stage
tend to be larger.

7.2.1 Ultraviolet Light

As presented in Figure 7-9, the ultraviolet region of
the electromagnetic spectrum is generally defined als
those radiations with wavelengths greater than the
longest X-ray and less than the shortest wavelength
visible to man; these wavelengths typically are SE~t

between 40 and 400 nanometers (nm). The uItraviolE~t

region itself is divided. Near ultraviolet radiation is
between 300 and 400 nanometers; far ultraviolet is
between 200 to 300 nm. These two bands of
ultraviolet are observed in solar radiation. Extreme
ultraviolet radiation describes that energy between
wavelengths 40 and 200 nm; energy at' these
wavelengths is strongly absorbed by air and its
observation requires working in a vacuum or ina gas
which does not absorb the energy.

Qualitatively, light is almost universally described by
its wavelength. For the sake of convenience, a single
unit of wavelength will be used throughout this
chapter. This is the 'nanometer (nm). or 10-9 m. There
are 10 Angstroms per nanometer.

A more fundamental quantity describing electromael
netic radiation is its' frequency of vibration. The
frequency and wavelength of radiation are related by:

(7-1 )c =vi\

where:

Table 7-1. MunicipalitiesThat Have Received 1/A Fundsfor
Designing ,and/or Constructing UV Disinfillction
Facilities (October 1978 to June 1981)

Other than the simplicity of the process, UV also
offers the advantages of system flexibility and a
capability of responding quickly to changes in de
mand. There is relntively little complexity to the
hardware, and maintenance generally requires low
skill levels. The ha.~ards of the process are low,
principally related to the high electrical loads and the
personal exposure to the UV radiation; these are
conditions which ar,e easily safeguarded. A major
advantage ofthe proc:ess is the absence of a residual
in the wastewater and any subsequent impact on the
receiving water. A corollary to this is the ability to
"overdose" with UV i!lnd still not affect the receiving
water. This allows for a less rigorous control require
ment than associated with the use of chlorine. The
absence of a residual can also be viewed as a
disadvantage when considering the operational con
trol of the process. There is no immediate monitor of
performance analogous to the chlorine residual.
Since the energy levElls are not high enough to affect
chemical reactions, there are no significant inter
mediates formed by the process, even at overdose
levels. This is clearly an advantage over the chemical
addition processes.

Given its advantages, UV was still not seriously
considered as an Cliiternative to chlorination for
wastewater disinfection until the mid-seventies. At
that point the process was considered more in
response to the negative aspects of chlorination; its
potential was acknowledged if the perceived disad
vantages with the process were overcome. These
related to the lack of information on UV application to
low grade waters and the impact of various water
quality parameters (particularly suspended solids) on
design, the lack of any clearly defined design pro
cedures, and the previous history of system fouling.
Subsequent investigations focused on these and
other aspects of UV disinfection. A number of full
scale plants were iinstalled, encouraged by the
support of the USEPA through its Innovative and
Alternative Technologies funding, under the Con
struction Grants program. A total of 14 plants wen"
funded under IIA by the USEPA (6). These and other
facilities are providinl~ much needed information on
the operation and mSlintenance requirements of the
systems and on refinements necessary for current and
future installation designs. Plants funded under the
1/A program are listed on Table 7-1.

Village of Suffern, New Y<>rk
Woodstock, New York
Crawford, New York
Rhlneback, New York
Smithburg, Maryland
Clear Spring, Maryland
Evanston, Wyoming

Northfield, Minnesota
Albert Lea, Minnesota
Pella, Iowa
Cassville, Missouri
Dexter, Maine
Kennebunk, Maine
Heston, Kansas

A number ofterms are used to express the quantityof
radiation. These physical units relate to work Oir
energy. The ones most commonly used are the er~I,

calorie, and watt-second (joule); all are measures of
total quantity of energy or work. The time rates·Slt
which this energy is delivered in the corresponding

164



Table 7-2. Summary List of Facilities in the U.S.A. or Canada UtilizingUltr8Jviolet Light (UV) Disinfection Which are in Design

Size, mgd .Other Treatment Equipment and/or
Facility Name Design Firm Design Start-up Processes Comments

Bristol Keys Associates 10.75 7.0 Activated sludge (Equipment not yet
(CONNECTICUT) Jim Geremis purchased)

(401)861-2900

Ridgefield Albertson, Sharp & Ewing 0.120 0.040 RBC System N.C.
(CONNECTICUT) Mike Pastore

(203) 846-4356

Salmon Ellsworth Engineering, Inc. Not estab- Not estab- Aerated lagoon/ N.C.
(IDAHO) Gary Marshall Iished Iished Facultative lagoon

(208) 523-1662 (secondary cell)

Ucon Forsgren-Perkins Engineering 0.115 0.07-0.115 Facultative lag~on N.C.
(IDAHO) Dick Dyer (80 gpm) (50-80 gpm) (secondary cell); UV

(208)356-9201 is followed by 4-
acre storage pond
& land disposal

Camp Point W.H. Klinger & Associates 0.16 0.11 Two-cell stabiliza- N.C.
(ILLINOIS) Dan Oliver tion pond (30-day.

(217) 223-3670 Det. time) w/inter-
mittent sand filter

Iowa City Keenstra & Kimm, Inc. 13.0 9.0 Activated sludge N.C.
(IOWA) Jim Kimm

(515) 225-5000

Kennebunk E.C. Jordan 1.3 0.7 RBC system (Equipment not
(MAINE) A. Peter Krauss purchased)

(207) 775-5401

Limestone AFB Dufresne & Henry 2.5 (ADWF) 1.5 RBC system dry N.C.
(MAINE) Barry Bastian (peak 5.2) weather

(207) 797-2010 In wet weather, RBC
(2.5 mgd) & up to
4.1 mgd primary ef-
fluent

Pittsville Harrington & Associates 0.125 0.06 Oxidation ditch, ter- N.C.
(MARYLAND) William Harrington tiary filtration

(301) 768-5400

Poolesville Kamber Engineers 0.6 0.35 Sequencing Batch Flow through UV
(MARYLAND) Dennis Kamber Reactor, pressure unit will be under

(301) 840-1030 filter slight pressure

Morton Ayres Associates 0.132 0.067 (dry Aerated stabilization N.C.
(MINNESOTA) Dale Philstrom weather) basin system

(612) 644-0604

Calhoun City Willis Engineering Co. 0.342 0.175 Hydrograph-control UV selected due to
(MISSISSIPPI) Joe Sutherland release facultative periods of no flow,

(601) 226-1081 lagoon. Store not because of ef-
wastewater during fluent require-
dry weather; ments.
discharge 1 to 10
times design flow
during rainy season

Deer Lodge Christian, Spring, Sielbach 1.5 1.3 Aerated lagoon sys- N.C.
(MONTANA) & Associates (peak 3.3) tern

John Connel
(406) 656-6000

Dillon S & A Engineers 0.8 0.8 ,.• Aerated lagoon sys- N.C.
(MONTANA) Robert Scruton (winter-0.65, tern, storage basin

(406) 442-1532 summer-1.10) (180 AF)

Lewiston HKM & Associates 2.9 2.3 RBC system N.C.
(MONTANA) Jim Kaercher (current 9.0)

(406) 245-6354

165



... :t'~

Tablo 7·2. (Continued)

Size, mgd Other Treatment Equipment and/or
Facility Name Design Firm Design Start-up Processes' Comments

Stratford #1 Hoyle, Tanner & Associates 0.056 0.053 Slow rate (0.5 gpd/ N.C.
(NEW HAMPSHIRE) Clene Forbes ft2) sand filters

(1503) 669-5420

Stratford #2 Hoyle, Tanner & Associates 0.024 0.021 Slow rate sand fii- N.C.
(NEW HAMPSHIRE) Gene Forbes tel's (0.5 gpd/ft2)

(1503) 669-5420

Whitefield Phillips & Emberly 0.185 0.133 Aerated lagoon sys- N.C.
(NEW HAMPSHIRE) William Emberly tem

(1302) 434-2142

Woodstock Phillip J. Clarke 0.230 0.180 Oxidation ditch, N.C.
(NEW YORK) C'avid Wright sand filters in sum-

016) 454-4570 mer months only

Harrimon Phillip J. Clarke 4.0 2.0 Draft tube oxidation Lead design firm
(NEW YORK) John Tarolli (existing) ditch, tertiary sand is: Erickson Schmitt,

(~114) 294-8818 filters, parallel train: AI Schmitt
existing activated (914) 294-8838
sludge, aerated pol-
ishing lagoon

Loomis Phillip J. Clarke 0.080 0.054 Overland flow, aer- N.C.
(NEW YORK) David Wright ated polishing la-

(7'16) 454-4570 goon

Ironton Brundage, Baker & Stouffer, 1.7 1.7 Trickling filter N.C.
(OHIO) Ltd

George Haggard
(6114) 888-3100

Northridge Subdivision Hoskins, Western & Son- 0.023 0.011 Extended aeration State wants a tel'-
Piedmont deregger tiary filter installed
(SOUTH DAKOTA) AI Foster before they will ap-

(605) 342-4105 prove design

Beckley Greenhorne & O'Mara 3.5 2.5-3.0 Activated sludge ex- N.C.
(WEST VIRGINIA) Gary Beech tended aeration

(301) 982-2837 (post-aeration fol-
lows UV)

Buckhannon Kl3lley, Gridley, Blair Wolfe 2.5 1.5 Oxidation ditch Design around
(WEST VIRGINIA) Jim Downey (post-aeration fol- ENERCO

(304) 345-0470 lows UV)

Green Valley- P(mtree 1.5 1.0 Oxidation ditch N.C.
Glenwood PSD Will Smith (post-aeration fol-
(WEST VIRGINIA) Bob Hazelwood lows UV)

(304) 425-9581

Marshall Co. PSD #1 Green International 0.17 0.10 Extended aeration N.C.
(WEST VIRGINIA) Norman Katz (package plant) ,

(4'12) 471-5348

Opequen Hedgesville HNTB 0.80 0.55 Oxidation canal, N.C.
(WEST VIRGINIA) DElve Wright post-aeration fol-

(4'14) 463-2310 lows UV

PAX G.A. Tice 0.06 0.045 Facultative N.C.
(WEST VIRGINIA) G(,orge Tice lagoons

(304) 255-5400

Harper Eccles WWTP Greenhorne & O'Mara 0.100 0.100 Oxidation ditch N.C.
Raleigh Co. PSD Turgay Ertugal (package unit)
(WEST VIRGINIA) (301) 982-2800

166



Table 7-2. (Continued)

Facility Name

Salt Rock PSD
(WEST VIRGINIA)

Design Firm

Dunn Engineers
Dave Schultz
(304) 342-3436

Size, mgd
Design Start-up

0.260 0.246

Other Treatment Equipment and/or
Processes Comments

Oxidation ditch N.C.

Riverton Airex Engineers
(WYOMING) Harry La Bonde

(307) 856-6505

Athens Becker Hoppe Engineering
(WISCONSIN) Gerald Bizjak

(715) 359-6147

Little Black Carl C. Crane, Inc.
(WISCONSIN) Victor Marz

(608) 238-4761

Collingwood Ainley & Associates, Ltd.
(ONTARIO, CANADA) (Owen Sound, Ont.)

Colin Kent
(705) 445-3451

N.C. - No comments.

4.95

0.225

0.012

1.2

2.3

0.070

0.008 to
0.010

0.5 low

Oxidation ditch U.V. Technologies

Aerated lagoon (3 Anticipating the
cells: primary, sec- use of ENERCO
ondary, storage).
Plant has controlled
discharge of efflu-
ent by using the
storage lagoon

Recirculating sand N.C.
filters

Activated sludge, Anticipating Trojan
tertiary filtration Industries

units are ergs per second, calories per second, and
the watt. These units and their cgs equivalents are as
follows:

The intensity or energy density of the radiation is
expressed in terms of energy incident upon a unit
area. The unit used in the context of this report is the
micro-watt per square centimeter (,uwatt/cm 2

).

Quantum theory states that radiant energy occurs in
discrete units, or quanta. The energy of these
kundamental units is related to its frequency:\,

E = energy of a single quantum (ergs)
h = Planck's constant (6.62 x 10-27 erg-sec)
c = velocity of light (3 x 1010 cm per sec)
v =frequency (vibrations per second)
A = wavelength (cm)

The quantum is a very small energy unit. equivalentto
(19.86 x 10-17)/wave length, in cm-ergs. From this
expression it is shown that the energy content of a
quantum is identical for a given wavelength of light.

7.2.1.1 Source of UV Radiation
PracticaI appl ication of UV for purposes of disinfection
required a high intensity source at the desired

Watt-second (or joule) w-sec
Calorie cal
Erg

E = hv = hC/A

where:

107 ergs
4.2 )( 107 ergs

(7-2)

wavelengths. This can be traced by the evolution of
the mercury vapor lamp. In 1835, Wheatstone
described the intense light emitted when mercury is
vaporized in an electric arc. The first true mercury
vapor lamp was constructed by Downing and Keating
in 1896 by passing an electric discharge through
mercury in a partially evacuated tube. The problem
was that the arcs would eventually go out because of
the increase in the pressure of the vapor. Cooper
Hewitt resolved this problem in 1901 by devising a
lamp in which the mercury was condensed at the
same rate at which it was vaporized. This, along with
the development of fused quartz and ultraviolet
transmitting glass, initiated the successful commer
cial development of mercury vapor lamps (7).

The discharge type lamps were relatively inefficient,
however, due to their low selectivity in the use of the
energy, or electrical input. The generation of heat,
excitation of several different spectral lines, and
inefficient electrodes resulted in a distribution of
energy tomany outputs. The key development came
in the 1920s, when it was determined that a dis
charge thmugh a mixture of mercury vapor at a
precisely optimum pressure and a rare gas (typically
argon) at a somewhat higher pressure was extremely
efficient in converting the electrical energy to ultra
violet light. Fully 60 percent of the energy input could
be converted to monochromatic radiation at 253.7 nm
(8).

The commercial development of the mercury-rare gas
discharge lamps was directed to its use as a light
source. The development of a suitable fluorescent

167



Table 7-3. Summary List of Facilities in the U.S.A. or Canada Utilizing Ultraviolet (UV) Disinfection Which are Under
Construction.

Size, mgd Other Treatment Equipment and/or
Facility Name Design Firm Design Start-up Processes Comments

Gainey Ranch Greely & Hanson 1.7 (8 mo.) 1;7 Extended aeration, ENERCO (formerly
(Arizona) Elizabeth Zureick 1.0 (4 mo. sand filters UV Technologies)

(602) 992-5000 winter)

Payson Moore, Knickerbocker 1.7 0.5 Bardenpho (& Clari- UV Technologies
(Arizona) & Assoc. fiers), backwash fil- (Now ENERCO)

Terry Moore ters
(602) 265-3776

Augusta Mehburger. Tanner. 0.6 0.4-0.5 'Orbal treatment ENERCO #L1000
(Arkansas) Robinson & Assoc. (current 0.4) system, Aeration

Daryl Laws disks
(501) 375-5331

Heber Springs Boulder Engineers 1.8 1.8 Three-cell aerated UV Purification
(Arizona) Jim Little (1250 gpm) (intermittent lagoon (facultative) Systems. Inc. (70

(501) 362-3118 pumped of 19 acres rapid lamps; 9-sec.
flow; ulti- sand filters retention)
mately; flow
will be con-
tinuous)

Presque Isle Wright, Pierce, Barnes & 2.3 dry 0.7 Oxidation ditch sys- Pure Water Sys-
(Maine) Wyman weather (1.9 with III) tem tems. Inc. (Two

Dave Fuller (5.4 wet units-1 standby)
(207) 725-8721 weather)

Clear Springs Fellows, Reed & Assoc. 0.20 0.12 Oxidation ditch Not yet purchased
(Maryland) Ed Renn

(301) 739-5660

Milford Haley & Ward, Inc. 4.3 2.0 RBC & tertiary fil- Not yet purchased
(Massachusetts) Ben Bugbee ters

(617) 890-3980

Bemidji Rieke, Carroll, Muller & 2.7 1.6 (current) Activated sludge & UV Technologies
(Minnesota) Assoc. tertiary filtration

Warren Kerstan
(612) 935-6901

North Koochiching Widseth, Smith, Nolting & 2.3 1.1 (current) Trickling Filter UV Purification
Area San. District Assoc. Systems. Inc.